Sunday, July 30, 2006

Arai RX7 Corsair

I bought a new helmet yesterday. I'm doing a trackday on Labor Day, and didn't want to use either of my existing helmets.

I have a Schuberth C2 that I normally use for riding - it's a flip-front, and I'd rather not use it on the track. And my old Shoei RF1000 never fit me well. Also, Buttonwillow is really hot in the summer. I went to Road Rider and bought the most ventilated helmet they had - Arai RX7 Corsair. I don't like the shield system on Arai's, but this helmet fits me well, and definitely vents - I had plenty of airflow riding in it today. It also seems a little more aerodynamic than my Schuberth on an unfaired bike.

Friday, June 2, 2006

BMW R1200GS Hepco Becker Crash Bars

It's not a proper GS until it has crash bars (engine protection bars) installed. I picked the ones made by Hepco-Becker.

Installation is pretty simple, once you figure out what goes where. The included instructions are in German (which I can't read), so they were pretty useless. Here's how to install them. One thing to note - don't tighten anything until the very end. You'll need a rubber mallet to beat on the side bars to make them fit into the center part of the bar. Once it fits, then you can tighten to specified torque.


The bars come in 3 parts


These little bolts hold the top center part to the bike


These tiny bolts secure the 3 parts of the bars together


These bolts and spacers are for mounting the side bars


Bike before installation

The top center part of the bars mounts in front of that black plastic cover above.

It is mounted with one bolt on each side (with the 2 small bolt holes in the tubular section facing down and back). The mounting hole on the right side of the bike is already open, but the left side hole has a bolt in it that is holding the silver oil tube in place. You can see the silver bolt in the following picture, it holds the vertical oil tube to the black thingy behind and to the right of it.


Silver bolt holding the oil tube

You have to use a T30 Torx bit and a 10" extension to remove that bolt. Nothing will fall off if you remove it (you'll replace it with another one shortly).

Now you need to install (don't tighten yet) the top center part of the bar. Take the 2 small bolts included, their 2 washers, and the one small aluminum spacer. The spacer goes on the left side between the bar and the bike, and mounts with the longer bolt. The washers go on both sides between the bolt and the bar. Install the left side first (loosely), then slide the right side on and install that bolt (also loosely).


Left side bolt, washer and spacer (upside down)


Left side installation


Right side bolt and washer (upside down)


Right side installation


Top part loosely installed

Don't tighten anything until the end!!! You'll need a rubber mallet to get everything in place correctly before tightening anything!

Test fit of the left side of the bars:

The side bars attach to the bike using 2 bolts each. The thinner bolts (M10) go into the hole (on each side) in the engine case that doesn't have anything in it on a stock bike. You can see it in the picture below between the silver oil tube and the oxygen sensor:


Left side of the engine case

The shorter M10 bolt and spacer go on the left side, the longer ones on the right.

The other 2 bolts (M12, the thicker ones) replace the frame-to-engine mounting bolts. You can see the existing bolt in the picture above to the right of the silver oil tube, holding the frame tube to the engine. Their spacers (both bolts and spacers are the same) end up inside the frame hole where the existing Torx bolt is hiding.

Here is how the left side bolts fit to the bar:

Don't forget the washers between the bolts and the bar!


Closeup of the left bar bolts

You need to remove the left side engine mount bolt first. Don't worry, the engine is not going to fall out. There are at least 3 other bolts holding it. Make sure that you install the replacement bolt on the left side (don't tighten, but make sure it's screwed in most of the way) before you start on the right side.


Engine mount bolt on the left side

You need a T55 Torx bit and a short extension to remove the engine mount bolt.

Here's the engine mount bolt removed:


Engine mount bolt on the right, its replacement on the left


The hole that the mounting bolt was in


Left bar attached

As you can see, the left bar doesn't fit all the way into the center part. You'll have to use a rubber mallet later to beat it in. Same thing on the other side. Don't do it yet though - make sure that you have both sides loosely installed first.

Now that the left side is loosely installed (make sure the bolts are screwed in most of the way, but the bar is still loose), you can repeat the same thing on the right side. Once both sides are done, you'll need a rubber mallet - use it to hit the side bars from the outside in, to make them go all the way into the center part of the bar. It doesn't take too much, but you'll definitely have to hit it a bunch of times. Once they are all the way in, you can tighten all 6 bolts to specification. The M12 bolts (engine-to-frame mount) should be tightened to 35 ft lbs and take a 10 mm hex bit. The M10 bolts (the lower front bolts) should be tightened to 30 ft lbs and take an 8 mm hex bit. The 2 little bolts on top (they are M6) need to be tightened to 8.85 ft lbs (12 Nm, hand-tight really). I used Loctite on them. They take a 5 mm hex bit (and you'll need a 10" extension).

Finally, you just have to install the 2 tiny bolts that connect the bar parts to each other. Just use an angled hex key (3 mm), put Loctite on them and make them hand-tight.

Wednesday, April 26, 2006

Yamaha FJR1300 SuperBrace Installation

SuperBrace arrived!

I received my SuperBrace a couple of weeks ago and finally found time to install it. It fits very well, but I haven't had a chance to see if it helps yet - just riding to work and back, in the rain.

Here's the way it was packaged:

Out of the package and split into parts (I'm holding it upside down):

And here are the splash guards:

I mounted the splash guards to the superbrace:

Front of the bike before installation:

First, I removed the fender to make installation easier:

Then I washed the forks wih some water and a brush around the area of the install:

Removing the old fork spash guards requires sliding them up and then cutting them off (if you wanted to avoid cutting them off, you'd have to remove the forks out of the triple clamps). You need a hammer and a piece of wood to slide them off:

Hold the wood piece under the old plastic splash guard and hit it with a hammer from the bottom up. You'll need to hammer on both sides to get it to slide up.

Eventually it comes off:

And the other one:

I used some heavy-duty wire cutters to cut the plastic pieces. Here are the forks with them removed:

Superbrace installed and tightened:

View of the bolts from the back of the superbrace:

And with the fender reinstalled:

I like how it's black and dips down to hide behind the fender - very unnoticable.